
Tools Needed:

Assembly Instructions:

Spyder Rear Rack Fit Kit (TT600906)

SCALE 1 : 2

1

8

5

4

23

76

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 TT600083 RACK, STAYS, EXTENDED 2

2 WH000059 16.0mm Coated Clamp, 
SS 2

3 WH000055 M6 Flat Washer w/12mm 
OD, SS 4

4 WH000007 M6x1.0 Nylon Locknut SS 2

5 WH000043 M5x18mm SHCS SS 2

6 WH000061 M5 Flat Washer 12.7mm 
OD SS 2

7 WH000062
M5 Standoff Spacer 

5.3mmx10.6mm x 7mmL 
POM

2

8 WH000063 M6x1.0 X 18mm SHCS SS 2

SCALE 1 : 2

1

8

5

4

23

76

22

REVISIONS
REV DESCRIPTION DATE APPD.

1 Initial Release 1/12/2022 JL

2 WH000055 Qty. Update (Was 2 Updated to 4) 2/2/2022 JL

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 TT600083 RACK, STAYS, EXTENDED 2

2 WH000060 16.0mm Coated Clamp, 
SS 2

3 WH000055 M6 Flat Washer w/12mm 
OD, SS 4

4 WH000007 M6x1.0 Nylon Locknut SS 2

5 WH000043 M5x18mm SHCS SS 2

6 WH000061 M5 Flat Washer 12.7mm 
OD SS 2

7 WH000062
M5 Standoff Spacer 

5.3mmx10.6mm x 7mmL 
POM

2

8 WH000063 M6x1.0 X 18mm SHCS SS 2

A A

B B

4

4

3

3

2

2

1

1

1

1/10/2022Jayant L

 UNLESS OTHERWISE SPECIFIED:
 DIMENTIONS ARE IN MILLIMETERS
 UNSPEDIFIED TOLERANCES:
 ANGULAR: MACH  .5°   BEND 1°
 LINEAR:  .X      1.0
               .XX    0.4
               .XXX  0.13

THIRD ANGLE PROJECTION
THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF WIZWHEELZ INC.  
ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT WRITTEN PERMISSION IS PROHIBITED.

 MATERIAL

 FINISH

SEE COMPONENT LEVEL

DRAWN BY

APPROVED

DATENAME
 DESCRIPTION:

SIZE

B
 Part Number: REV

SCALE: 1:5 SHEET 1 OF 1

TT600906

DO NOT SCALE DRAWING

Rack, Fit Kit, Spyder Rear

SEE COMPONENT LEVEL

Install Coated Clamps on rear frame section and attach Extended Rack Stays using the M6x18 bolts, M6 
washers, and M6 nuts. Leave clamp bolts loose. When installing Rack Risers (see Rack manual), use the included 
M5x18 bolts and M5 washers. Ensure the M5 Standoff Spacer is placed between the Rack Risers and mounting 
holes on trike frame. Level the Rack and snug all fasteners.

Complete Assembly:

4mm Allen Wrench, 5mm Allen Wrench, 10mm Open Ended Wrench


